

TEST REPORT

Applicant : Shenzhen Century Cloud Core Technologies Limited
Address : F1-F5,B1 Complex Building,Gangtou Industrial Park,Yabian Community,Shajing Town,
Baoan District, Shenzhen

Report on the submitted sample(s) said to be

Sample Name : SERVER
Model No. : KA3、K7、DR7、HS3、D9
Test Sample Model No. : KA3
Manufactuere : Shenzhen Century Cloud Core Technologies Limited
Manufacturer Address : F1-F5,B1 Complex Building,Gangtou Industrial Park,Yabian
Community,Shajing Town, Baoan District, Shenzhen
Sample Received Date : Jun. 22, 2022
Testing Period : Jun. 22, 2022 to Jul. 04, 2022

Test Requested : As specified by client, two hundred and twenty-four (224) Substances of Very High Concern (SVHC) screening, SVHC candidate list based on the publication by European Chemicals Agency (ECHA) on Jun. 10, 2022, regarding Regulation (EC) No 1907/2006 concerning the REACH.

Test Result(s) : Please refer to the following page(s).

Conclusion : According to the specified scope and analytical, the results of testing Lead are more than 0.1% (W/W) in the submitted samples.

Written by : Waldo Wu

Date: Jul. 04, 2022

Reviewed by : Leo Liu
Shenzhen Xinhua Testing Measurement Co., Ltd.

Date: Jul. 04, 2022

Signature: David Zou
Stamp only for Report
Technical Manager

Date: Jul. 04, 2022